= ERIALS
SCISSORS TE REX I\ﬁvaukee, Wisconsin

4612 G; 4612 RT

ILLUSTRATED
PARTS
CATALOG

FOR MACHINE
SERIAL NUMBER

Part No. 89-927505 e Rev. "0.1", dated December, 1996 e



4612 G or 4612 RT SCISSORS ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION 1: UNDERCARRIAGE
01.71: UNDERCARRIAGE ASSEMBLY
01.94: PINCH POINT GUARDS (OPTION)
01.95: TOW BAR (OPTION)

01.99: "A"-FRAME OUTRIGGER (OPTION)

SECTION 4: PLATFORM
04.73: PLATFORM ASSEMBLY (STANDARD OR ROLLOUT)
04.77: PLATFORM ASSEMBLY (TRAVERSING)

SECTION 5: SCISSORS
05.09: SCISSOR ARM ASSEMBLY

SECTION 7: GROUND CONTROL BOX

07.56: GROUND ELECTRICAL CONTROL BOX
" 07.66: ENGINE CONTROL BOX (WITH DEUTZ ENGINE)

SECTION 8: ENGINE

08.57: WISCONSIN W4-1770 ENGINE
08.60: KUBOTA D-722 ENGINE
08.61: DEUTZ F2L1011 ENGINE
08.62: DEUTZ F3L1011 ENGINE
08.63: NISSAN A 15 ENGINE

SECTION 9: PLATFORM CONTROL CONSOLE
09.59: PLATFORM CONTROL ASSEMBLY

NEW OCT., 1996



4612 G or 4612 RT SCISSORS

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION 11: CYLINDERS
11.65:
11.71:
11.72:
11.73:
11.81:
11.82:

STEER CYLINDER

UPPER LIFT CYLINDER MOUNTING
MIDDLE LIFT CYLINDER MOUNTING
LOWER LIFT CYLINDER MOUNTING
MIDDLE LIFT CYLINDER

UPPER AND LOWER LIFT CYLINDER

SECTION 24: HYDRAULIC TANK
24.60:

HYDRAULIC TANK, 14 GAL

SECTION 27: VALVES
27.67: HYDRAULIC SUBPLATE (WITH LARGER ENGINES)
27.71:

HYDRAULIC SUBPLATE (WITH 24 HP ENGINE)

SECTION 99: DECALS

99.77:
99.99:

DECALS
DECALS (SAMSUNG, SPECIAL)

REV. DEC., 1996



4612 G or 4612 RT SCISSORS ILLUSTRATED PARTS CATALOG
INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON 4612 G or 4612 RT Scissors. All parts represented here are manufactured and supplied
in accordance with Simon Aerials quality standards. We recommend that you use GENUINE SIMON
AERIALS PARTS to ensure proper OPERATION and reliable PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG

The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents" pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to the 4612 are included
in this Catalog.

The "Primary Machine Component Groups" page illustrates the three major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections", numbered from 1 through 99. Each section contains the
individual parts that make up a major component, assembly or item. The first three sections (1,4 and 5)
contain the major assemblies, or "Primary Machine Component Groups". Sections that follow contain
sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated
for a further breakdown of components for that part number. Items with indented descriptions are
components of the non-indented item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. ltem Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4, Parts Plate number, Item Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement parts.

Left and right-hand, front and rear should be determined as though you are standing on the Platform, with
the steering wheels to the front. All dimensions are in inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and withoutincurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.

NEW OCT., 1996



4612 G or 4612 RT SCISSORS ILLUSTRATED PARTS CATALOG

PLATFORM
SECTION 4\
SCISSORS &l
SECTION 5
— @ = ® I'

Art # A00.00956E 7
UNDERCARRIAGE

SECTION 1

DESCRIPTION PART NO.
PRIMARY MACHINE COMPONENT GROUPS

NEW OCT., 1996




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 CHASSIS WELDMENT, 4612 G OR 4612 RT SCISSORS 1
With Electro-Proportional Drive:
222 5990 Two-Wheel Drlve with standard Stablllzers

With Hydraulic Prépomongl Bere:
222 5810 Two-Wheel Drive, with standard Stabilizers

222 7070

_Four-Wheel Drive, with standard Stabilizers _

e

3| 09-062500 | 'MOUNT, ENGINE (for versions with WlsconS|n englne) 4

4 SPINDLE WELDMENT (for 2 Wheel Drive versions)
2228460 | Right Hand Side - o1

7| 02-019502 PIN, COTTER (replaces 42-100919) 1
8| 2218250 PIN, SPINDLE (King pin) (1" dia. x 9-1/4" long)
_(replaces 42-800148) ]2

1.00" 1.D., 1.25" O.D., 1.00" long) (replaces 26-101 049) 2
11| 08-050000 FITTING, GREASE (1/8" NPT, straight) 2
12| 08- 066300 CAP GREASE FITTING (White plastic) o 2

16| 07-030598 | STUD, WHEEL (front) (1/2"'-20 x 1-7/8") 5
17| 02-100404 CUP, BEARING (Inner) (was 26-100908) 1
18| 02-100405  CONE AND ROLLER, BEARING (Inner)

)

(marked "LM67048") (was 26-100914) 1
21| 02-100406 SEAL, GREASE (was 34-800145) 1
22| 02-100407 CAP, DUST (2.2 ) (was 34-800137) 1

TILE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 1 OF 9)

:;ATE 01 71 SIMON AER'ALS INC- REV. 31 DEC., 1996 :\,IIC.\)RT




Art # A01.60003E

With 4 Wheel Drive option

TITLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 1 OF 9)

SIMON AERIALS INC.  csom0. o | o PLTE 01.71




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
23| 2219840 BRACKET, MOTOR MOUNTING (Right, for 4WD versions) 1
221 9850 BRACKET, MOTOR MOUNTING (Left, for 4WD versions) 1
02-105200 B (for 4WD versions) 2

‘n St ,'«.‘,." 2 B §;
28| 02-105201 GASKET 1
29| 01-204500 MOTOR, FRONT DRIVE (for 4WD versions)

) (129¢c.i)

33| 07-105500 | WASHER, LOCK (1/2", heavy duty) 4

34| 07-061018 WASHER, FLAT (Special SAE, 1/2" 1.D., 1-1/16" 0.D.) 4
35| 2217240 PIN, MOTOR BRACKET RETAINING (for 4WD versions) 4
381 07-09006 P SCREW, F OCKET D ool

‘41| 02-107000 | |  TIRE (31 x 15.5-15 "Super Terra Grip") (replaces

tire 02-101000, 31 x 15.5-15 "XTC" used earlier) 1

NUT, LUG (front) (1/2"-20, Grade 8) 10
TIE ROD (66" [1.68 M] long)

46| 07-106400 'NUT, JAM (3/4"-16 NF)

2
47| 07-003133 CAP SCREW, HEX HEAD (5/8"-11 x 3", Grade 5) 2
48| 07-050021 NUT, LOCK (5/8"-11, Grade 5) 2

TIMLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 2 OF 9)

:l(_)ATE 01 71 SIMON AERIALS INC- REV. 31 DEC., 1996 :lgRT




Art# A01.71001E

TIMLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 2 OF 9)

SIMON AERIALS INC. 0o o | 2RT PLATE  01.71




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
49| 04-050900 CYLINDER, STEER (2-1/2" bore, 6" stroke) 1
50| 04-050901 SEAL KIT, STEER CYLINDER 1
51| 2231170 PIN, STEER CYLINDER (1" x 2-7/8") 2

.s % ] s

44

54| 06-216400 90° ELBOW, MALE 37° TO NPT (4-6 CTX-S) (4MJ-6MP 90°)| 2
55 MOTOR, REAR DRIVE 2
01-103900 _|__for Two Wheel Drive versions (marked

RN e R # RS 23 % : SREE HetH " i % ; g
57| 07-118900 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Nylock) 4
58| 07-105500 WASHER, LOCK (1/2", heavy duty) 4
59| 07-061018 WASHER, FLAT (Special SAE, 1/2" 1.D., 1-1/16" O.D.) 4

S RN

63| 06-044300 | '90° ELBOW, "O"-RING TO 37° (4 C50X-S) (4MJ-4MB 90°) 2
"O"-RING (3" 1.D., 3-1/4" O.D., 1/8" dia.) 2
TORQUE HUB (1", 6B intenal spline)

2

69| 02-105201 | | GASKET | | 2

70 ‘ _| WHEEL AND TIRE ASSEMBLY (Rear) .. ' 2

DS

72 02-1070(50 | TIREM(31 x 15.5-15 "éuper Terra Grip ) (réplaces
tire 02-101000, 31 x 15.5-15 "XTC" used earlier) 1

TMLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 3 OF 9)

:I(_)ATE 01 71 SlMON AERIALS INC- REV. 31 DEC., 1996 :lgRT




TITLE UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 3 OF 9)

SIMON AERIALS INC.

REV. 31 DEC., 1996

PART
NO.

e 01.71




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
74| 04-053300 CYLINDER, STABILIZER (2" bore, 1-1/4" rod, 18" stroke) 4
75| 04-052201 SEAL KIT, STABILIZER CYLINDER 1
76| 06-000400 ) CONNECTOR MALE 37° TO NPT (4-4 FTX-S) (4MJ-4MP) 8
iy 580

222 4220 o Current versions ?held by retalnlvng rmgs as shov(m)'
79| 42-100376 PIN, ROLL (5/16" x 2") (for earlier versions) 8
08-105000 | | RING BETAININGz(for current versnongﬂ o

221 7780 | | 0.75"x 4.94" Iong‘ (current ver5|ons)
81 FOOT PAD, STABILIZER 4
2217760 . "U" cross-section (earlier versions) .

222 0m710 - | cu‘r‘rént verS|ons
83 SET SCREW, HEX SOCKET HEAD 8
07-023018 1/4"-20 x 1/4", Grade 5 (earlier versions) - n

08-102800 PAD, WEAR (0.19" thick) o | 8
86 SCREW, FLAT HEAD 32
07-015005 y Machlne screw i

89| 2216950 'COVER, STABILIZERTUBE =~ | 4

90( 07-102300 MACHINE SCREW, HEX WASHER HEAD
([#10-24x1/2"g self-tapping) e 1.8

TMLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 4 OF 9)

:I(_)ATE 01 71 SIMON AERIALS INC- REV. 31 DEC., 1996 IF:IIO\RT




With Stabilizers

e ey

88

| SE?'\“\g%/; 91 thru

103, 106,
107, 108

116, 117, 118

109, 110

119, 123, 124

~

~

125, 126

J

J
N Art # AD1.71002E

TITLE ~ UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 4 OF 9)

SIMON AERIALS INC. oo

PART
NO.

e 01.71




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
91| 16-800453 VALVE, HOLDING (earlier versions) 4
01-241100 VALVE, LOCK (versions built April 1996 and later) 4
07-01 1Z MACHINE SCREW, ROUNDﬁHEAI;) g#6-32 x 1-1/4" 8

"

726

IR

03-603500 earlier versions (300-2,500 Lb. [136-1134 kg])
03-738300 versions built April 1996 and later (adjustable)
replaces 03-720500)

8

S : e e 2

97| 06-074700 | STREET TEE (1/4 MRO-S) (4MP-4FP-4FP) | | 1
98| 06-000400 CONNECTOR, MALE 37° TO NPT (4-4 FTX-S) (4MJ-4MP) | 4

97| 06-003500 | | 90° ELBOW, MALE 37° TO NPT (4-4 CTX-S) (4MP-4MJ 90°)| 4
98| 06-080200 90° STREET ELBOW (1/4 CD-S) (4MP-4FP 90°) 3
99| 06-074700 STREET TEE (1/4 MRO-S) (4MP-4FP-4FP) 1

£

TIILE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 5 OF 9)

:IaATE 01 -71 SIMON AERIALS INC- REV. 31 DEC., 1996 rlgRT




With Stabilizers

Art # A01.60004E 89 J
< *
. / .
B’

\\|

116,117, 118

109, 110

ﬁ?

91 thru
101

134, o 138

135, | 145 thru 149
136,

119,123,124

125, 126

,P TTT-
&
S
|
&
§
g
‘l. s
h
N
AN et
33
3
&
|

-
SR
3
G
S ~
5 [l
&

150,

152

Art # A01.71002E

TITLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 5 OF 9)

SIMON AERIALS INC.

PART
REV. 31 DEC., 1996 | NO.

PLATE
NO.

01.71




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
103| See Plate .| 24.60 | TANK, HYDRAULIC (14 Gal [53 L] capacity) 1
104| 01-097800 CAP ASSEMBLY, HYDRAULIC TANK

108| 07-050015 NUT, LOCK (5/16"-18, Grade 5, Nylock) o N
109| 01-035100 FILTER, HIGH PRESSURE (25 Micron) 1
1

eSS

110| 01-106100

ELEMENT, FILTER, (25 Micron, 3" dia. x 10" long)

P SCH D (3/8

114| 07-065016 | | WASHER, HELICAL LOCK (3/8") 4

115 07-060016 WASHER, FLAT (3/8") 4
116 - ---- FILTER, FU§L (For machines with Deutz FL 1011 engine. )

0 ] S e

o 3

118| 07-065014 WASHER, HELICAL LOCK (1/4") p)
07-060014 WASHER, FLAT (1/4") o
119 | ENGINE SHIELD WELDMENT (option) 1

"121| 07-003003 | | CAP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5) 2
122| 07-065014 WASHER, HELICAL LOCK (1/4") p)
123| 07-003043 CAP SCREW, HEX HEAD (3/8"-16 x 3/4", Grade 5) 2

127| 09-062800 90° ELBOW (Brass, 1/8") . T
128| 09-062900 FITTING, HOSE (includes plastic washer)
i (Brass, barbed, 5/16" 1.D. hose, 1/4" male NPT) 2

TMLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 6 OF 9)

:I(_)ATE 01 71 SlMON AERIALS INC- REV. 31 DEC., 1996 :(A)RT




Hydraulic Tank Mounting
(Earlier Versions) 125. 126

104

103, 106,
107, 108

138

135, | 145 thru 149
136,

104

103, 106,
107, 108

116, 117, 11

(o]

</
N
9 Py
~ - ~ - 3 Q
Z(®)
S NZ§
;
® L5
RN 3
]\ . N,
-, |
N N
< !
~ Y .
. | ,
s N Art # A01.71002E

119, 123, 124

109, 110

TIMLE ~ UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 6 OF 9)

SIMON AERIALS INC. oo vom| i PTE 01.71




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
132 ----- STRAP, FUEL TANK MOUNTING
(Steel strapping, 1-1/4" x .031" thick) AR.
223 1530 PAD, FUEL TANK MOUNTING STRA

£
@

07-062015 WASHER, FLAT (5/16")
07-050015 NUT, LOCK (5/16"-18, Grade 5, Nylock)
~03-600800 | BATTERY (12 Volt DC, 500 Amp Hr.) (replaces 48-100926

i

142|  07-050014 NUT, LOCK (1/4"20, Grade 5, Nylock)y | 2
143| 03-736700 CABLE, BATTERY (Positive) (Red, 162" [4.1 m] long) 1
144| 03-074000 CABLE, BATTERY (Negative) (Black, 9-3/4" [25 cm] long) 1

148| 07-062015 WASHER, FLAT (5/16") B I

149 07-107100 WASHER, EXTERNAL TOOTH LOCK (3/8") (for ground) 2
150 2225210

LADDER WELDMENT | K

s s

TITLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 7 OF 9)

:;IaATE 01 -71 SIMON AERIALS 'NC. REV. 31 DEC., 1996 :(A)RT




120,121,122

120, 121,

122

119

Art # A01.60007E

Engine Shield,
with Isuzu Engine

125, 126

127 thru 130

13 4’ | @0.&,,, .
135, | 145 thru 149
136,

104
103, 106,

107,108 —__1

181 thru 192

116, 117, 11

150,
Y 151,
152

3 ) 2
> LW %
S UL $
~ ‘: Ny
RN
NN E
]\ . >
- )
N N
~
.
~ | ,
S N Art # A01.71002E

119,123, 124

TIMLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 7 OF 9)

SIMON AERIALS INC.

PART PLATE
REV. 31 DEC., 1996 | NO. NO. 01 71




159 06-003500
160 07-003023

170| 06-044400
171} 07-050015
172] 07-062015

174 03-614500
175] . 03-493700

177 03-700400
178| 03-085700

PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
153| See Plate..| 27.-- | HYDRAULIC SUBPLATE ASSEMBLY 1
154| 07-003005 CAP SCREW, HEX HEAD (1/4"-20 x 1", Grade 5) 4
155| 07-065014 WASHER, HELICALLOCK (1/4") | 4
07-06001 ‘ EH SAE

'(fncludes brack&)
90° ELBOW, MALE 37° TO NPT (4-4 CTX-S) (4MJ-4MP 90°)

VALVE, NEEDLE
PUMP, HAND

®

) C a8 N ) () )
90° ELBOW, "O"-RING TO 37° (4-6 C50X-S) (4M
NUT, LOCK (5/16"-18, Grade 5, Nylock)

FLAT (5/167) .

ally open a .
(replaces 03-606100, used earlier)
ARM, LIMIT SWITCH (for right hand switch)
'LSYUB1A") (Left)

‘ hE A .4 R

GRIP, CORD (Plastic, 1/2", with .24" to .47" seal)
CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)
(Bulk item, order as needed. 10 ft [3.0 m] required here)

TITLE UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 8 OF 9)
PLATE 01.71 |SIMON AERIALS INC. .o | o, |




179, 180
‘/88 thru 102

175,177,178

193, 194, 195

L 163 thru 170
) ¢ 171, 172

Art # A01.60005E

TITLE UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 8 OF 9)

SIMON AERIALS INC. s | v PLATE 01.71




PARTS LIST

3 8¢

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
181| 01-110700 VALVE, PRESSURE RELIEF 1
182| 01-205700 CARTRIDGE (RV3) 1
0

183) 01-11240 B ——————— . 1

)

i e ; 7 i A __
186| 06-300600 90° ELBOW, MALE NPT (8-8) 1
187 06-072900 TEE, FEMALE PIPE (1/2 MMO-S) (8FP-8FP-8FP) 1
188 24-100766 | | CONNECTOR (8MP-10MJ)_

i

192| 07-062015 WASHER, FLAT (5/16")

6
193| 06-021000 | UNION TEE, 37° MALE (6 JTX-S) (6MJ-6MJ-6MJ) 4
194| 10-231500 CLAMP (#14) 4

@ gri @

TITLE  UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 9 OF 9)

:IaATE 01 -71 SIMON AERIALS INC- REV. 31 DEC., 1996 :IQRT




173,177, 178

/ 179, 180
S :—‘»/88thru102

193, 194, 195

163 thru 170
171,172

Art # A01.60005E

158,
159

TITLE ~ UNDERCARRIAGE ASS'Y, 4612G OR RT SCISSORS (PLATE 9 OF 9)

SIMON AERIALS INC. v ioce o | HoRT PLATE 01,71




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
PINCH POINT GUARD SET
354 5700 for Model 3020
354 5780 for Model 3715

OQe] 40

2| 2230810 | GUARD, PINCH POINT (Side) 2
3 GUARD, PINCH POINT (Rear, left. With ladder.) 1
223 0800 for Model 3020

R ]

51 24-101195 PLUG, TUBE END /2", #14 gauge square tube) 10
6 POCKET, ENGINE GUARD (must be welded to chassis
_frame or spacer, Item 7) 8

222 3850 for Model 3020
222 5270 for Model 3715 or 4612

TITLE PINCH POINT GUARDS, 3020, 3715, 4612 SCISSORS (OPTION)
PART

PLATE 01 94 SIMON AERIALS INC- REV. 24 SEP., 1996 | NO.

NO.




Art # AQ1.94001E

TITLE PINCH POINT GUARDS, 3020, 3715, 4612 SCISSORS (OPTION)

SIMON AERIALS INC. oo oo | oRT PLATE  01.94




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 222 9110 BAR, TOW 1
2 | 2231270 BRACKET, TOW BAR MOUNTING 2
3 | 2231340 PAD, CUSHION (Rubber, 2" x 6-3/4" x 1/8" thick) 2

‘
7 | 07-100000 ~ | PIN, ROLL (5/16" x 2" long) 1
8 | 42-101060 CLIP, HAIRPIN (1/8" x 2-1/2") 1
9 PIN, QUICK RELEASE (3/8" x 3-1/2", with ring grip) 2

07-107400_
)

13 | 2220970 " | PIN, PIVOT ARM (1" x 3-3/4") 1
14 | 07-100000 PIN, ROLL (5/16" x 2")
15 | 2223940 'BRACKET, PIVOT ARM 1

D00

19 | 07-003133 CAP SCREW, HEX HEAD (5/8"-11 x 3", Grade 5) 1
20 | 07-050021 NUT, LOCK (5/8"-11, Grade 5) 1
21 | 2228470 | SPINDLE WELDMENT (Left) 1

TITLE TOW BAR (OPTION)

PLATE 11 95 |SIMON AERIALSINC.  moowe o |no 221 7600




Art # AG1.95001E

TOW BAR (OPTION)

TITLE

01.95

PLATE
NO.

221 7600

PART
NO.

REV. 09 AUG., 1996

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION
1T ----- CHASSIS WELDMENT (Ref.)
2 | 04-053200 CYLINDER, OUTRIGGER (2" bore, 1-1/4" rod, 24'
3 | 04-052201 SEAL KIT, OUTRIGGER CYLINDER

18

06-000400

221 7790

221 8070

221 7720

07-023600
2217730
08-102700

07-102400
07-050014

CONNECTOR, MALE 37° TO NPT (4- 4 FTX-S)
PIN, OUTRIGGER CYLINDER (Upper) (0.75" x 6.¢
Earlier versions (held by pins, as shown)

eplaces retaining ring
WASHER, FLAT (for current versions)
PIN, OUTRIGGER CYLINDER (Lower)

FOOT PAD, OUTRIGGER (13.5" x 13.5'
SPACER, LOWER
earli i

1/4"-20 x 1/2", Grade 5 (current versions)
LEG, OUTRIGGER (Inner tube)
PAD, WEAR (0.25" thick)

Cap screw, 1/4"-20 x 3/4" (current versions)
NUT, HEX LOCK (1/4"-20, Grade 5)

TILE A" FRAME OUTRIGGERS (OPTION), 3020, 3715 OR 4612
o TE 01.99 |SIMON AERIALS INC.  evsse s | no. .




Earlier versions

11

Art # A01.99001E

TTLE  «A* FRAME OUTRIGGERS (OPTION), 3020, 3715 OR 4612 SCISSORS

SIMON AERIALS INC.

REV. 20 SEP., 1996

PART
NO.

PLATE 01.99

NO.




PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTy.
19 03-604400 SWITCH, LIMIT (Marked "BZ2RW863 - A2") 4
20 07-011337 MACHINE SCREW, ROUND HEAD (#6-32 x 1-1/4") 8
21 221 6950 COVER, OUTRIGGER TUBE (without slot, currenﬂtws@g‘y!e)w | 4

(Bulk item, order as required) AR.
23 07-102300 MACHINE SCREW, HEX WASHER HEAD
(#10-24 x 1/2", self-tapping) 8

o5 | 07-060016 | WASHER, FLAT (3/8") 8
26 | 07-046016 NUT, HEX LOCK (3/8"-16) 8
27 | sWITCH, PRESSURE (PDI) AR.

03-720500 current versions
28 | 06-074700 STREET TEE (1/4 MRO-S) (4MP-4FP-4FP)
(one used with each pressure switch, ltem 25) A.R.

(replaces 24-100761)
FERRULE (4PC1FMI1A)

TTLE  wA" FRAME OUTRIGGERS (OPTION), 3020, 3715 OR 4612 SCISSORS
PART

PLATE ()1 99 |SIMON AERIALS INC. s | no




Earlier versions
24

7 .
N ‘;/// "o,
/ i
N,
’ ~
] o’ /

6 167 17,18 T~

%’\\1 7,18

16

Art # A01.99001E

11

TIMLE  »A" FRAME OUTRIGGERS (OPTION), 3020, 3715 OR 4612 SCISSORS

SIMON AERIALS INC.  wcvooser e | gy "UTE01.99




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION QTY.

1 PLATFORM DECK WELDMENT 1
for Model 3020 or 4612 (Note: Platform mounting ears
are located 4.63" [118 mm] from end of weldment)

OHO e B 0

25.38" [64.5 cm] from end of weldment)
222 4800 Standard, without Rollout or Traversing Deck option
222 4810 with Rollout Deck option

with optional rollout deck) 1
4 | 2218680 BRACKET, ROLLOUT DECK ROLLER (Left)
(Weld to deck in place of front rail pocket for models
i o ot de

7 | 2213000 END RAIL WELDMENT (Control end) (Standard version,

without Rollout or Traversing Deck option) 1
8 | 2212990 ' END RAIL WELDMENT (Entry end) 1
[ G 3 ; .

& 6 Ft[1.83 M] long section) (2 Ft[.6 Mﬁ needed hére) " |AR.
12 228 9910 COVER, PIPE INSULATION (Yellow, with zipper) 1
13 | 353 6350 ETY

CHAIN ASSEMBLY, SAF

17 03-067000 OUTLET, DUPLEX (110 Volt AC) (option) 1
18 03-062100 BOX, DUPLEX OUTLET 1
19 03-062200 COVER, DUPLEX OUTLET 1

e

0 00 th .38 4 seal (eal)

03-700400 1/2", with .24" to .47" seal (current versions)
22 11-085200 ENCLOSURE, TECHNICAL MANUAL STORAGE 1
23 07-085005 POP RIVET (3/16" x 5/8") 4

TILE P ATFORM ASSEMBLY, 3020, 3715 OR 4612 SCISSORS (PLATE 1 OF 2)

"= 04.73 |SIMON AERIALS INC.  wicwe.s N




TITLE P ATFORM ASSEMBLY, 3020, 3715 OR 4612 SCISSORS (PLATE 1 OF 2)

04.73

PLATE
NO

PART

996 NO.

SIMON AERIALS INC.







Art # A04.73002E

TILE  p| ATFORM ASSEMBLY, 3020, 3715 OR 4612 SCISSORS (PLATE 2 OF 2)

04.73

PLATE
NO

PART

REV. 16 AUG., 1996 | NO.

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 222 7440 PLATFORM DECK WELDMENT
(6 ft x 13 ft [1.83 m x 3.96 m], with traversing deck option) 1
2 | 2227450 PLATFORMWEA:ASE WELDMENT (for traversing deck) 1

B 0 O F 3

6 --- SHIM (1.38" O.D., 0.88" I.D., .075" thick) 4

7 --- BUSHING (Bronze, 2.0" O.D., 1.0" I.D., .13" thick) 4

8 hy 1

12 07-003023 CAP SCREW, HEX HEAD (5/16"-18 x 3/4", Grade 5) | 10

13 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 10
14 | 10-063200 TUBING, PIPE INSULATION (1-1/8" .D., 1" wall,

17 | 11-083400 "S"-HOOK (replaces 48-100130) 1
18 24-101195 PLUG, TUBE END (for 1-1/2", #14 gauge square tube) 1
19 | Seeplate..| 09.-- | CONSOLE ASSEMBLY, PLATFORM CONTROL
5700 O ; ]

23 | 10-155553 SCREW, SELF TAPPING (#10-24) 2

24 GRIP, CORD 3
03-041000 Plastic, 1/2", with .38" to .44" seal (earlier versions)

TITLE p| ATFORM ASS'Y (TRAVERSING), 3020, 3715, 4612 SCISSORS (1 OF 2)
PATE 04.77 |SIMON AERIALS INC.  vosoro. s | o |




TITLE p| ATFORM ASS'Y (TRAVERSING), 3020, 3715, 4612 SCISSORS (1 OF 2)

04.77

PLATE
NO

PART
NO

SIMON AERIALS INC.




PARTS LIST

38
39

40

onssaa s s

07-060024
07-100000
01-017800

200

01-109400
01-109401

07-008354

O " -

"WASHER, FLAT (1" SAE)

!\AQNJFOLD, SII;IGLE

'VALVE, DIRECT
COIL, DIRECTIONAL VALVE (12 Volt DC)
CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8)

90° ELBOW,

Al =

ol

ROLL PIN (5/16" x 2")
STATION
Gm'ﬁ

i

IONAL (D03)

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
27 | 04-053400 CYLINDER, TRAVERSING DECK (2" bore x 48" stroke) 1
28 | 04-053401 SEAL KIT, CYLINDER 1
29 | 06-216400 MALE 37° TO NPT (4-6 CTX-S)

N — —

TITLE p| ATFORM ASS'Y (TRAVERSING), 3020, 3715, 4612 SCISSORS (2 OF 2)

PLATE
NO.

04.77

SIMON AERIALS INC. v ooec. 1

PART
NO.




.

7,28, 29

TITLE p| ATFORM ASS'Y (TRAVERSING), 3020, 3715, 4612 SCISSORS (2 OF 2)

SIMON AERIALS INC.

PART
9% | NO.

e 04.77




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 | 3547050 SCISSORS ARM SET GROUP 1
2 SCISSORS ARM ASSEMBLY 1
3 | 2361150 ‘ ARM WELDMENT (Outer, bottom [#1] segment) 1

10

)

2 % & ot C . -fA it e 4«:- = e B ) G SR R
08-077700 Bronze, 1" 1.D., 1.25" O.D., .75" long (current version) 2
08-077800 Bronze, 1" 1.D., 1.25" O.D., 1.0" long (current version) 2
221 9120 i ) LER (lower) (earlier version) 2

:

10 | 07-062014 | WASHER, FLAT (3/8") 2
11 | 11-201400 FITTING, GREASE (1/4") 2
12 | 08-066300 COVER, GREASE FITTING (White plastic) o

) ) &

P S

16 | 08-100200 | BUSHING (Oilite, flanged.
1.00" 1.D., 1.88" O.D., 1" long) (replaces 26-800527) 50
17 | 08-040600 | ~ RING, SNAP 4

0

Srcathoe ot oty i S i ;
21 222 6450 PIN (Arm to arm connecting) 20
22 236 1160 ARM WELDMENT (Quter, #2 segment) 1
23 | 2361100 ARM WELDMENT (Inner, #2segment) | 1

b & i

26 | Seeplate..| 11.82 |  CYLINDER, LIFT (Lower) . | >
27 FUSE, VELOCITY
03-611500 | 5 GPM (18.9 L/ min) (color coded Black) -

A b

31 | 08-066300 | CAP. GREASE FITTING (White plastic)y | 22

TITLE ARM SET GROUP, MODEL 4612 (PLATE 1 OF 4, LOWER ARM SET)

PLATE )5 09 [SIMON AERIALS INC.  iooros/no. | 354 7050




26, 27, 28

26, 27, 28—
Earlier Versions

Ant # AD5.08001E

TITLE ARM SET GROUP, MODEL 4612 (PLATE 1 OF 4, LOWER ARM SET)

SIMON AERIALS INC.  woccr s | no 3547050  |jo. = 05.09




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
SCISSORS ARM SET GROUP (continued)
SCISSORS ARM ASSEMBLY (continued)
32 | 2361170 ARM W (Right, outer, #3 segment) 1

: I\ 2 L & af \m bt i B
36 | 2361120 | “ARM WELDMENT (Inner, #4 segment) 1
37 | Seeplate..| 11.81 CYLINDER, LIFT (Middle) 1
38 ) —— FUSE, VELOCITY | n

TITLE ARM SET GROUP, MODEL 4612 (PLATE 2 OF 4, MIDDLE ARM SET)
PLATE 95 09 [SIMON AERIALS INC.  wcvcoor | o 354 7050

NO.




Art # A05.08002E

TITLE ARM SET GROUP, MODEL 4612 (PLATE 2 OF 4, MIDDLE ARM SET)

SIMON AERIALS INC.

REV. 07 OCT., 1996

PART
NO.

354 7050

PLATE
NO.

05.09




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

SCISSORS ARM SET GROUP (continued)
SCISSORS ARM ASSEMBLY (continued)
ARM wwggDMENT (Right, outer, #5 segment) 1
- j SR A e

40 | 2361170

R—— e o

; \ DMENT (Quter, 1op [#0] segment)
44 | 2216570 ROLLER, SCISSOR ARM (upper 2
45 | 26-402900 BUSHING, SLEEVE (Oilite,
1.00"1.D., 1.25" O.D., 1.25" long) |2

B =

49 | 2359890 PIN, SCISSOR ARM ROLLER (upper) (current version) 2
50 | 07-003045 CAP SCREW, HEX HEAD (3/8™-16 x 1", Grade 5) 2
51 | 07-065016 * WASHER, HELICAL LOCK (3/8") 2

55 | 236 1140 "~ ARM WELDMENT (Inner, top [#6] segment) 1
56 221 9100 PIN (Top [#6] inner arm to platform deck) 2
57 | 42-800522 RING, SNAP (earlier versions) 4

7-1UU004

()
03-611500 "~ 5 GPM (18.9 L/ min) (color coded Black)
60 | 06-039300 ADAPTER, "O"-RING TO 37° (4 F50X-S) (4MJ-4MB) | 2
61 | 08-100300 BUSHING (Flanged) - 14

TITLE ARM SET GROUP, MODEL 4612 (PLATE 3 OF 4, UPPER ARM SET)

PLATE )5 09 [SIMON AERIALS INC. oo om|no | 354 7050




46 45 / Q‘J ,»‘”’ i
49 /;\/ TN ,( \ \\
58, 59, 60 °%%% -7 s0,51,52 So— 1 T
A Y 16 /29 /30,31

Art # A05.08003E

TITLE ARM SET GROUP, MODEL 4612 (PLATE 3 OF 4, UPPER ARM SET)

SIMON AERIALS INC. oo | e 3547050 |ho'- 05.09




Art # AOS.00002E

TITLE  SCISSOR ARM FITTINGS AND HOSES, MODEL 4612 (PLATE 4 OF 4)

SIMON AERIALS INC.

REV. 07 OCT., 1996

PART
NO.

354 7050

PLATE
NO.

05.09




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTYy.
SCISSORS ARM SET GROUP (continued)
62 | 2216460 EAR, SCISSOR MOUNTING (Welds to underside of
2

as shown on chart, below. Also see Hose Kit, Item 65.)

65 | 05-109200 HOSE KIT, 4612 SCISSORS ARM SET

Key Hose Size: Ferrule Fitting Fitting

No. | From: To: (Need 2) (End 1) (End 2)

66 |Bottom of | First 3/8"x 13 ft 8 in (4.16 m)| Item 78 (2) | ltem 80 ltem 83

67 |scissors uniontee |[1/4"x26ft3in (8.0m) | ltem 79 (2) | ltem 82 ltem 84
First Bottom cyl.| 3/8" x 38 in (0.95 m) Iltem 78 (2) | ltem 80 Item 80
union tee union tee | 1/4" x 38 in (0.95 m) Item 79 (2) | ltem 82 Item 82

70 |Bottom cyl.| (2) Bottom |3/8" x 38in (0.95 m) (2) | Item 78 (4) | ltem 80 (2) | ltem 81 (2)

71 |union tee cylinders | 1/4"x40in (1.0 m) (2) | ltem 79 (4) | ltem 82 (2) | ltem 82 (2)
First Middle cyl. | 3/8" x 20 ft 7 in (6.27 m)| ltem 78 (2) | ltem 83 Item 83
union tee uniontee |1/4"x 20 ft 7 in (6.27 m)| ltem 79 (2) | ltem 84 ltem 84
Middle cyl. | Middle 3/8"x45in (1.12 m) Item 78 (2) | Item 80 Item 81
union tee cylinder 1/4" x 70 in (1.75 m) Item 79 (2) | ltem 82 ltem 82
Middle cyl. | Top 3/8" x 24 ft 6 in (7.47 m)| ltem 78 (2) | ltem 83 Item 81
union tee cylinder 1/4" x 24 ft 9 in (7.54 m)| Item 79 (2) | ltem 84 Item 82

06-000030
06-155200
06-144900

06-212400
06-021000

FERRULE, HOSE END (6MP 3KPCA)
FERRULE, HOSE END (4MP 3KPCA)

TRAIGHT FITTING, HOSE END

(6-6 FJX-S)

45° FITTING, HOSE END (4C2-4 FJX-S)
UNION TEE, 37° MALE (6 JTX-S)
UNION TEE, 37° MALE (4 JTX-S)

TITLE  gCISSOR ARM FITTINGS AND HOSES, MODEL 4612 (PLATE 4 OF 4)

PLATE
NO.

05.09

SIMON AERIALS INC.

REV. 07 OCT.,, 1996

PART 354 7050




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
1 354 4390 LOWER CONTROL BOX ASSEMBLY 1
2 | 2218770 BOX, LOWER CONTROL
(14" [36 cm] wide x 12" [30 cm] high x 6" [15 cm] deep) 1

]

()

S & ' clial gec (1 on V D
| (Placard modified when two circuit breakers are used.)
5 03-702000 BUTTON, EMERGENCY STOP
(Red, "Pull to release” style) I —

'

R R

contact, single pole, double throw) 1

9 BREAKER, CIRCUIT
03-604700 15 Amp, 12 Volt |-

0 ' §

P U it D (PO 8O ) : 1S
Used along with Circuit Breaker, above. See insert.) [ 1
10 | 03-454800 SWITCH, ROTARY (Ground/ Platform selector)
(8 position, maintained contact) (replaces 03-619500) 1

O

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 1 OF 4)

PLATE 57,56 | SIMON AERIALS INC. v oc.ms [nior -




I
I
I
I
|
I
I
I
I
I
I
I
I
I
I

LOWER  LOW

OFF CIRCUIT
GROUND | BREAKER

2
Ets

9

With some

|_Diesel Engines |

|

EMERGENCY
LOWERING
VALVES

(VALVES MUST BE CLOSED
TO RAISE PLATF

ORM)

o

407.83002E

LOWER  LOW

1 2 ~——L | | umors il GROUND

B

43 \\\@
® =

(3] HIGH BREAYR
@

e ==

_____ - smlunﬂtﬁami |
\1 3 Earlier Versions
Right Side View
TILE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 1 OF 4)
SIMON AERIALS INC. /oo e | o, o= 07.56




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
14 | 03-610100 BLOCK, TERMINAL (20 position) 1
15 | 07-011335 CAP SCREW, SLOTTED PAN HEAD (#6-32 x 1/2") 2
16 | 07-050007 NUT, STOP (#6-32, Grade 5) 2

without optional traversing deck
18 | 03-603400 DIODE (3 Amp, 1000 Volt) 7
19 [ 22-700060 | RELAY, SOLENOID (Engine) (12 Volt DC, with one

g3

22 | 10232400 | | DECAL, "ENGINE RELAY" 1
23 | 22-101306 RELAY, POWER 2
24 | 07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2"

28 | 03-700500 " GRIP, CORD (Plastic, 3/4", with .545 to .708" dia. seal) | 2
29 | 03-055600 NUT, CONDUIT LOCK (3/4") 2
30 | 03-700400 | GRIP, CORD (Plastic, 1/2", with .236 to .472" dia. seal) | 3

SR

“Lower Control Box Assembly 354 4390

32 47-100224 DECAL, "EMERGENCY STOP SWITCH"
. d o . ion separate

: \ £ ; v 0) 28 AT ; :
(Some earlier versions. Replaced by "Lift/ Lower" plate.) | 1
48-101202 PLUG, CAP (1/2", plastic) (Earlier versions, when optional
_engine speed switch is not fitted) ‘ 1

A [ EFOB ‘

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 2 OF 4)

:IIE)ATE 0756 SIMON AERIALS INC- REV. 03 DEC., 1996 Z‘O\RT




28,29 14,15,16 17

N\ 5,6,7
z\or\\\‘/'/ T /
| el (sl ] o
6| O P )

\\ 3 q P—pg
22— ] = . ¢ ]j\1o,11,12
20, 21/’%@? T QRO o —

— @ D\m

63 thru 67 \# \ \ ©

30, 31 23, 24, 25 23, 24, 25
With Gas or Dual Fuel Engines (Typical Application)

With optional Diesel Engines (Typical Application)

39, 40, 41, 42 35, 36, 37, 38

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 2 OF 4)

PLATE

SIMON AERIALS INC- REV. 03 DEC., 1996 I:l?)RT NO.




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION QTY.
The following items are not included with Lower Control Box
Assembly 354 4390:

37 | 07-050014 NUT, STOP (1/4"-20, Grade 5) 2
38 | 10-232900 DECAL, "PREHEAT RELAY" 1

)

40 | 07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5)

4
41 | 07-050014 NUT, STOP (1/4"-20, Grade 5) 4
42 | 10-232500 | DECAL, "LOW OIL PRESSURE RELAY" 1

TN S———

S

44 | 03-020400 | SWITCH, TOGGLE (Engine speed, option)
(2 position, maintained contact) 1
45 | 10-205100 PLATE, "HIGH RANGE/ LOW RANGE" (Earlier versions, )

03-466100 with gas or optional dual fuel engines (97 db)
03-464600 with optional Diesel engines (102 db)

49 | 03-051600 SOCKET, RELAY (single pole, snap mount) 1
50 | 03-051700 RAIL, TERMINAL (1 m [39.37"] long section. Cut to fit.) 1
51 | 07-011335 MACHINE SCREW, SLOTTED PAN HEAD (#6-32 x 1/2") 2

55 | 03-037500 SOCKET, RELAY (double pole, 8 pin) 2
56 | 07-011419 MACHINE SCREW, PAN HEAD (#10-32 x 5/8") 4
57 | 07-080111 | | NUT, STOP (#10-32, Grade 2) .

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 3 OF 4)

ZIE)ATE 0756 SIMON AERIALS INC- REV. 03 DEC., 1996 EQRT




46 35, 36, 37, 38
19, 20, 21, 22 /

62

59, 60, 61

23, 24, 25, 26

EEEEEEEEE

63 thru 67

48 thru 52 54, 55, 56, 57
40, 41, 47

With optional equipment or
some special applications

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 3 OF 4)

PLATE

SIMON AERIALS INC- REV. 03 DEC., 1996 ':q‘(\)RT NO.




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION QTy.
Items not included with Lower Control Box Assembly
(continued):

(when both outriggers and traversing deck are fitted) 1
60 | 07-011335 CAP SCREW, SLOTTED PAN HEAD (#6-32 x 1/2") 2
61 07-050007 NUT, STOP (#6-32, Grade 5) ]2

10-280200 | For versions with optional independent outriggers, W|th
or without optional traversing deck

il

66 | 07-062015 WASHER, FLAT (5/16")
67 | 07-050015 NUT, LOCK (5/16"-18, Grade 5, Nylock) 1
10-259100

DECAL, "EMERGENCY LOWERING VALVES . . .

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 4 OF 4)

:;ATE 0756 SIMON AERIALS INC- REV. 03 DEC., 1996 Z?)RT




46 35, 36, 37, 38
19, 20, 21, 22

62

59, 60, 61

23, 24, 25, 26

sssssssss

63 thru 67 °

48 thru 52 54, 55, 56, 57
40, 41, 47

With optional equipment or
some special applications

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 4 OF 4)

SIMON AERIALS INC. .o coce oo | F2RT o




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 354 5400 MOTOR CONTROL BOX ASSEMBLY 1
2 BOX, MOTOR CONTROL (includes cover)
(3.6" wide x 6.0" high x 2.5" deep [92 x 152 x 64 mm]) 1

4 10-232700 DECAL, MOTOR CONTROL BOX 1
5 | 03-720400 LAMP, INDICATOR (Low oil pressure) 1
6 03-720400 _ }LAMI;,@!NQ‘ICATOR (High engine temperature) 1

-

@ welile

= 3 () )

9 | 03-020300 | "~ SWITCH, PUSH BUTTON 1
10 | 03-020301 CAP, PUSH BUTTON SWITCH (Black Vinyl) 1
11 03-700500 GRIP, CORD (Plastic, 3/4", with .545 to .708" dia. seal) 1

TITLE MOTOR CONTROL BOX (SCISSORS, WITH DEUTZ ENGINE)
PART

PLATE 0766 SIMON AERIALS INC- REV. 24 SEP., 1996 | NO.




9,10

\

=
’/ ——
L

LOW OIL HIGH AIR
PRESSURE TEMP

GLOW
PLUG

] T ———
7

=

3

0000000

-

Art # A07.66001E
TITLE MOTOR CONTROL BOX (SCISSORS, WITH DEUTZ ENGINE)
SIMON AERIALS INC.  woocco oo | 2RT PLATE  ()7.66




PARTS LIST

10
11

07-003007
07-060014
07-065014

221 6550
07-092800

11-050126
09-007900
05-081900

02-104300
02-102700
215 7400

iz

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 ENGINE ASSEMBLY (Wisconsin W4-1770 Gasoline) 1
ENGINE ASSEMBLY (Wisconsin W4-1770 Dual fuel) 1
2 ENGINE (Wisconsin W4-1770 air cpoled four cylinder) 1

HOSE, FLEX (2" O.D., 12" long) (engine supplier) 1
CLAMP, HOSE (from engine supplier) 2

BOWL, FUEL

sierseoo a3

(fro

CAP SCREW, HEX HEAD (1/4

WASHER, FLAT (1/4" SAE)

WASHER, HELICAL LOCK (1/4")
@ () ()

(replaces 1/8" x 1" roll pin 07-075414 used earlier)

BRACKET, CHOKE SOLENOID
:
i u:‘ E R SRR 2 2
90° ELBOW, FEMALE
MUFFLER

SPIDER, COUPLING
KEY, SQUARE (3/8" x 1-1/2 long)

m engine supplier)

CAP SCREW, SOCKET HEAD (#8-32 x
LT s -

COUPLING HALF (Pump side, 5/8" bore, 5/32" key)

1/2", Grade 8) 2

TITLE ENGINE, WISCONSIN W4-1770 (SCISSORS) (PLATE 1 OF 2)
PLATE  08.57 [SIMON AERIALS INC.  cvuccrims | no, -




Art # A0B.57002E

TITLE ENGINE, WISCONSIN W4-1770 (SCISSORS) (PLATE 1 OF 2)
SIMON AERIALS INC.  wcveccor e | T PLATE 0857




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
32 | 01-109100 PUMP, HYDRAULIC (1.403 in® [23 c.c.])/ rev.) 1
33 KEY, SQUARE (5/32") 1
34 | 06-045300 ~90° ELBOW, "O"-RING TO 37°

36 | 07-003045 | CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 2
37 | 07-065016 WASHER, HELICAL LOCK (3/8") 2
38 | 07-062015 | |  WASHER, FLAT (5/16") | 2

—

39 | 48-101296 ADAPTER, CARBURETOR (Propane intake) 1
40 | 24-100850 | 90° ELBOW (Power air adjuster) 1

et

44 | 2218620 BRACKET. VAPORIZER MOUNTING 1

45 | 48-101291 SWITCH, SHUTOFF (LP gas, with filter) 1

46 | 06-076900 NIPPLE (LONG), PIPE THREAD (1/4 FF-S) (4MP-4MP) 1
‘ ° ' . S R A AR A A ot

50 | 09{015800 S swiTCH, VACUUM (Beam) (replaces 48-101293) | 1

51 24-100513 NIPPLE (1/8" x 3", Brass)
52 | 09-062900 COUPLING, HOSE (1/4" male pipe to 5/16")

56 | 24-100400 FITTING (1/2 NPT-1/2 JIC) (8MP-8 Barb) N

s

The following items are not included with the engine

TITLE ENGINE, WISCONSIN W4-1770 (SCISSORS) (PLATE 2 OF 2)

"o = 08.57 |SIMON AERIALS INC. oo |no.




Art # A08.57002E

TITLE ENGINE, WISCONSIN W4-1770 (SCISSORS) (PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 04 OCT., 1996

PART
NO.

PLATE  08.57




PARTS LIST
SEE
ITEM PART NO  |SECTION DESCRIPTION QTy.
1 ENGINE GROUP (Kubota D 722B)
2 ENGINE ASSEMBLY 1
3 | 09-054200 | ___ENGINE, DIESEL (Kubota D 722B) (liquid coole 1

FeEE
1

7| 07-050014 | NUT, HEX LOCK (1/4"-20, Grade 5) 2
8 SOLENOID, THROTTLE 1
9 | 03-456803 MODULE, THROTILE SOLENQID .

() )
12 | 07-050111 | | NUT,LOCK (#10-32, Grade 2) - 2
13 | 11-008005 ROD, THREADED (1/4"-28 x 36" [0.9 m] long.
_6.75" [171.5 mm] needed here.)

£ ZM m\m. eees SRR & i SRR et 2 £ & & g i e
17 | 03-469405 BAL T (90°) 1
18 | 09-061700 PLATE, PUMP ADAPTER (SAE #5 [8 hole, 12-3/8" pilot]
flywheel housing to SAE "A" pumpmount) |} 1

.

) [y

22 o PUMP, HYDRAULIC e T
01-108000 For Model 2515 (0.677 in®[11.1 c.c.)/ rev.)
01-109100 For Model 3020, 3715 or 4612 (1.403 in® [23

[ =1

25 | 06-041100 ADAPTER, "0"-RING TO 37°
(12-16 F50X-S) (12MJ-16MB) 1
26 | 07-003046 | CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4" 5 | 2

TITLE ENGINE ASSEMBLY, KUBOTA D-722 (PLATE 1 OF 2)

'I:I(_)ATE 0860 SIMON AERIALS INC- NEW 04 OCT., 1996 :gRT




10, 11,12

\

24

30, 31, 32

Art# A08.60001E

TITLE ENGINE ASSEMBLY, KUBOTA D-722 (PLATE 1 OF 2)

PART

SIMON AERIALS INC.  cvoioon s | No.

PLATE
NO.

08.60




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
29 BRACKET. ENGINE MOUNTING (front) 2
30 CAP SCREW, HEX HEAD (comes with engine) 8
31 WASHER, HELICAL LOCK (comes with engine) 8

"I 07-065018 WASHER, HELICAL LOCK (1/2") | 8
07-062018 WASHER, FLAT (1/2") 8
09-062500 MOUNT, ENGINE (Rubber isolator) 4

-

41 " | CAP SCREW, HEX HEAD (1/4"-20 x 1", Grade 8) 8
42 | 07-062014 WASHER, FLAT (1/4") 8
43 | 07-040014 NUT, HEX (1/4"-20, Grade 5) 1 8

TITLE ENGINE ASSEMBLY, KUBOTA D-722 (PLATE 2 OF 2)

PART

PLATE 0860 SIMON AERIALS INC- NEW 04 OCT., 1996 | NO.

NO.




10, 11, 12

\

30, 31, 32

Art# A08.60001E

TITLE ENGINE ASSEMBLY, KUBOTA D-722 (PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 04 OCT., 1996

PART
NO.

FLTE 08.60




PARTS LIST
SEE
ITEM PART NO  |SECTION DESCRIPTION QTY.
1 ENGINE GROUP (Deutz F2L 1011)
2 ENGINE ASSEMBLY 1
3 | 09 ENGINE, DIESEL (Deutz F2L 1011)

BB o

é
Bl

03-469404 ROD, LINKAGE | 1

6
7 | 07-101100 NUT, COUPLING (1/4"-28)
8 | 03-469401 BALL JOINT (Straight) 1

A

g S R

12 | 07-01335 | MACHINE SCREW, ROUND HEAD
(#10-32 x 1-1/4", Grade 2) 2
13 | 07-062011 WASHER, FLAT (#10)

A

17 | 07-104200 CAP SCREW, SOCKET HEAD

(M 10 x 25 mm, Grade 12.9) 8
18 07-066006 | WASHER, LOCK (10 mm) 18

CAP SCREW, SOCKET HEAD
(M8 x 20 mm, Grade 12.9) 6
WASHER, LOCK (8 mm

i

OWY, O -hiN ol
(8-10 C50X-S) (8MJ-10MB 90°)
27 | 06-040800 ADAPTER, "O"-RING TO 37° (12 F50X-S) (12MJ-12MB)
28 | 07-003045 CAP SCREW, HEX HEAD (3/8"16x 1", Grade 5) | 2

TITLE ENGINE ASSEMBLY, DEUTZ F2L 1011 (PLATE 1 OF 2)

:I6ATE 08.61 SIMON AERIALS INC- NEW 04 OCT., 1996 :ISRT




34

Art # A08.61001E

TITLE ENGINE ASSEMBLY, DEUTZ F2L 1011 (PLATE 1 OF 2)

SIMON AERIALS INC.

PART

NEW 04 OCT., 1996 | NO.

PUTE 08.61




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
32 PIPE, EXHAUST 1
223 1650 For Model 2515
For”MMpdels 3020, 3715 or 4612

223 1680 For Model 2515
For Models 3020, 3715 or 4612
36 | 09-015400 | CLAMP MUFFLE@R (2" - B 2

E:

TITLE ENGINE ASSEMBLY, DEUTZ F2L 1011 (PLATE 2 OF 2)

PART

PLATE 08.61 |SIMON AERIALS INC.  cvooor e | No.




Art # A08.61001E

TITLE ENGINE ASSEMBLY, DEUTZ F2L 1011 (PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 04 OCT., 1996

PART
NO.

PLATE
NO.

08.61




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 ENGINE GROUP (Deutz F3L 1011)
2 ENGINE ASSEMBLY 1
3 | 09-044800 ENGINE, DIESEL (Deutz F3L 1011)

034689 O & d
6 03 ROD, LINKAGE 1
7 | 07-101100 NUT, COUPLING (1/4"-28)
8 | 03-469401 BALL JOINT (Straight) 1

05

B

MACHINE SCREW, ROUND HEAD
(#10-32 x 1-1/4", Grade 2) 2
WASHER, FLAT (#10) 2

17 | 07-104200 CAP SCREW, SOCKET HEAD
(M 10 x 25 mm, Grade 12.9) 8
18 | 07-066006 | ~ WASHER, LOCK (10 mm) 8

20 | o "1 CAP SCREW, SOCKET HEAD
(M8 x 20 mm, Grade 12.9) 6
23 | 07-066005 WASHER, LOCK (8 mm) | 6

(10-12 C50X-S) (12MB-10MJ 90°) 1
27 | 06-041100 ADAPTER, "O"-RING TO 37°
(12-16 F50X-S) (12MJ-16MB) N

J U : fRatie Gt Ehesoran i & e "

31 03-612800 CABLE, GROUND (Black battery cable, #1 AWG 1
32 PIPE, EXHAUST 1
1

33

09-081600

'SHIELD, HEAT (Fibreglass cloth sleeve)
09 '

TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011

PART

I:IlaATE 0862 SIMON AERIALS INC- NEW 04 OCT., 1996 | NO.




34

28, 29, 30

12,13, 14/’@] g
/ -

10, 11
4
8 / N\
S 7 vé Art # A0B.62001E
6 3
7
9
TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011

SIMON AERIALS INC.  cvocccr.io | o PLATE 08.62




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 ENGINE GROUP (Nissan A-15)
2 ENGINE ASSEMBLY 1
3 | 09-081200 ENGINE (Nissan A-15) 1

(#10-32 x 1-1/4", Grade 2) 2
7 | 07-062011 WASHER, FLAT (#10) 2
8 | 07-050111 | NUT, LOCK (#10-32, Grade 2, with nylon insert) 2

@ (0

11 | 03-427600 SWITCH, TOGGLE (Choke) (replaces 22-800403) 1
12 | 22-800357 RELAY, STARTER 1
13 | 09-061700 PLATE, PUMP ADAPTER (14') T

i g 5 @ s
17 CAP SCREW, SOCKET HEAD |
(M8 x 20 mm, Grade 12.9) 6
18 y WASHER, LOCK (8 mm) 6

22 | 06-041100 ADAPTER, "O"-RING TO 37°

(12-16 F50X-S) (12MJ-16MB) .

TITLE ENGINE ASSEMBLY, NISSAN A-15

PLATE 3 53 |SIMON AERIALS INC.  cuvsocr. i | No |




5

19

24, 25

Zl

Art # A0B.63001E

12

ENGINE ASSEMBLY, NISSAN A-15

TITLE

08.63

PLATE
NO.

PART
NO.

NEW 04 OCT., 1996

SIMON AERIALS INC.




PARTS LIST

SEE
TEM| PARTNO [SECTION DESCRIPTION QTy.
1 PLATFORM CONTROL BOX ASSEMBLY
352 6710 Electric powered scissors, without stabilizers or
outriggers;\, :E}nwd without optional traversing deck

i

Plain box, for use with decal, ltem 3 (curféﬁt veyrsiémri)
White, with black painted legends (earlier versions)
3] 10-272700 PLACARD, PLATFORM CONTROL (for current version) 1

@ e » ® AT
7| 03-020500 | SWITCH, TOGGLE (Lift/ Lower)
(8 position, momentary contact, single pole) 1
8 03-920400 SWITCH, TOGGLE (Drive speed) -

d act, s

(#1MO:3§ x 1/2", Grade 2) - 2
11 03-619300 SWITCH, IGNITION (4 position)
(for fuel powered scissors only) 1

‘ " SEissbrs) (2mposition, maintaihed contaét; 'singi’sg"polé) 1
14 10-231700 DECAL, "ENGINE, CHOKE/ SPEED" (with fuel powered
scissorsonly) . , ]

16 | 03-453700 | " PLUG, HOLE (1/2") (for electric powered scissors only) 2
17 03-700700 SWITCH, FOOT OPERATED 1
18 | 03-700701 MICROSWITCH 1

 oie
e

TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 1 OF 3)

feT= 09.59 |SIMON AERIALS INC.  vooc N0




r ~
@ & IF OUTRIGGERS DROPPED MACHINE WILL NOT DRIVE. MOVE
TOGGLE UP.

1 ouTRGGER [ouTRGGER L — 37

EMERGENCY @
STOP powN | pown

OUTRIGGER oumlseERLg
6 é

11

. o Loon | [ 59
i@ Te
40 Earlier Version (with Legends Painted on Cover)

\\

4 N\
2 @ MACHINE IS NOT DRIVEABLE @ 37
\ WITH OUTRIGGERS EXTENDED.
\ 10270600
e ™ N B

3 EMERGENCY . . GENCY
\ STOP | oP
DOWN

N OUTRIGGERS
up up
REAR REAR
/: LH. RH.
— wll \ DOWN DOWN  ro2ros0
4, 5, 6 PLATFORM DRIVE SPEED /~ PLATFORM DRIVE SPEED <
PN PN
/‘@ RAISE @ //8\\ RAISE (/8\\ HI

v h With Stabilizers or Outriggers

DRIVE
FORWARD
\t/7 8
STEER ) STEER -— 9,
LEFT RIGHT 10

3 /19

10270,

DRIVE -
REVERSE

34, 35 W ¢ f_/ l
@ = S|m®E® RLS 2 18 \M

4

ART #A09.54002E

13,16
11,15 12, 16, 33
TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 1 OF 3)

SIMON AERIALS INC. oo | g PLATE 09.59




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
PLATFORM CONTROL BOX ASSEMBLY (continued)
20 | 03-610100 STRIP, TERMINAL (20 position) 1
21 | 07-011335 ~ MACHINE SCREW, PAN HEAD (#6-32 x 1/2", Grade 2) | 2

i

'10-279900 | " For engine powered versions except as listed below
10-280000 For versions with optional side by side outriggers, but
without optional traversing deck

27 | 03-055500 NUT, CONDUIT LOCK (1/2") S T
28 | 2221720 BRACKET, CONTROL BOX MOUNTING
(to fit 1-1/2" [38 mm] square rail) 1

03-064000 TIE, CABLE (7.4" [188 mm] long) | AR
32 | 03-064100 MOUNT, CABLE TIE AR.

TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 2 OF 3)

:IE)ATE 0959 SIMON AERIALS INC- REV. 03 DEC., 1996 |I:IIC‘)R-I.




Y @’
SRR
Sd S 1O
D D K
|l S]] L
o®o o@/o\
37
S
20 ]
With Stabilizers or Outriggers 23
4, 5, /
6 1] o / o
//26,
7~ [elhd[e) 27
o] o E
[Clzsi®
8\\\ J 24,
=0 PO 25
S S
N o
Q) S |42
44,
| 45
|43
Sil=
| —
O%%—
L D @) O
Art # AD9.00009E \ 4 6/ T 28
9.10 435 / / 29, 30
’ 11,15 12,16, 33 13, 16
TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 2 OF 3)
SIMON AERIALS INC.  conec e | o PLATE 09.59




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.
The following items are not included with the Platform
Control Box:

34 | 03-020500 SWITCH, TOGGLE (witﬁ traversing deck option)
(3 position, momentary contact, single pole) 1
DECAL, "TRAVERSE PLATFORM, IN/ OUT" (current) 1

A

35 | 11-228900

37 | 03-020500 'SWITCH, TOGGLE (with stabilizers or outrigger option)
(3 position, momentary contact, single pole) A.R.

38 DECAL, "OUTRIGGER, UP/ DOWN" (current version) L1

,ﬁ 0-270500 | he utrig tches are fitted L
39 | 47-101270 DECAL, "OUTRIGGER, UP/ DOWN" (earlier version) A.R.
40 | 10-270600 DECAL, "MACHINE IS NOT DRIVEABLE . . ." (current) 1
41 | 47-101266 | DECAL, "5. IF OUTRIGGERS DROPPED . .." (earlier) 1

(when both outriggers and traversing deck are fitted) 1
44 | 07-011335 MACHINE SCREW, PAN HEAD (#6-32 x 1/2", Grade 2) 2
45 | (07-050007 NUT, LOCK (#6-32, Grade 5)

P £

TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 3 OF 3)

zlaATE 0959 SlMON AERIALS lNC- REV. 03 DEC., 1996 ;‘O\RT




o®\o 0/®o
Ol 1
o@/o o\®/0 g—
c@\o O/®\o 9
9 [§]] -
o\®/o o\@/o\
37

21, 22

20
1
With Stabilizers or Outriggers 23
.5 [/

)
9

6 L N (o /:/ / o)
3/ L~ 26,
7 AN 9-: g . 2 e <o 27
O] 1O 11 m—
OOl | T
8 | ) o mer 324,
S~ e 2 1= 25
N S 31, e o
o) K | - 42
A D[ vom
20 44,
DD ™
| _-45
| =
DA _om i
T _ 43
= e
e R
¢ 4 // ,
Art # A09.00009E G]IHH] ) 28
\9 o 343 / % / \ 29, 30
’ 11,15 12,16,33 13, 16
TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 3 OF 3)

SIMON AERIALS INC. e oo | o PLATE 09.59




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
1 | 04-050900 CYLINDER, STEER (2-1/2" bore, 1-1/8" rod, 6" sfroke) 1
2 BODY, CYLINDER (2-1/2" [64 mm] bore) 1
3 ROD (1-1/8"[29 mm] dia.) 1
4 PISTON 1
5 NUT, HEX JAM 1
6 GUIDE, ROD 1
7 RING, RETAINING (Internal) 1
8 | 04-050901 SEAL KIT 1
9 "0"-RING 1
10 SEAL, "DURA PAK" 1
11 SEAL, "U" CUP 1
12 RING, WIPER 1
13 "0"-RING 1
14 RING, BACKUP 1
15 CLEVIS (Rod end) 1
16 SET SCREW 1
17 1 2231170 PIN, CLEVIS (1" x 2-7/8" long) 2

18 | 42-101060 PIN, COTTER (Hairpin) (1/8" x 2-1/2") (replaces 3/16" x 3-3/4"
cofter pin 07-118800 used earlier) 2

The following items are not included with Steer Cylinder 04-050900:
19 | 06-216400 90° ELBOW, MALE 37° TO NPT (4-6 CTX-S) (6MP-4MJ 90°) 2
20 | 24-100696 RESTRICTOR (.060" [1.52 mm] orifice) 1

TITLE Simon Aerials Inc.
STEER CYLINDER, MODEL 3020, 3715 OR 4612 SCISSORS 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

SECTION P 0. PAGE EV. DATED PART -362-
11, 065 1701 [ A P53 o o 04-050900 | ity




1 6 Art # A11.65002E

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

STEER CYLINDER, MODEL 3020, 3715 OR 4612 SCISSORS

PART
NO.

04-050900

REV.
Al

DATED
20 SEP., 1996

SECTION 11. | PLATE NO. 65 | PAcE 01




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 | 04-053000 | 11.82 | CYLINDER, LIFT (Lower) 1
2 | 2211800 STRAP, LIFT CYLINDER (ref. "Y" = 30" [.762 M]) 4
3| 2211930 PIN, LIFT CYLINDER (Base end) (1" [25 mm] dia.) 1

o

7| 2211760 | CLEVIS, LIFT CYLINDER (ref. X" = 9-3/4" [24.7cm]) | 2
8 | 2223610 PIN, CLEVIS (3/4" [19 mm] dia.) 4
2211880 YOKE (6-5/8" x 2" x 5/8") 2

13 | 07-100500 WASHER, HELICAL LOCK (7/8") p)

TITLE UPPER LIFT CYLINDER MOUNTING, MODEL 4612 SCISSORS

PART

:I(_)ATE 11.71 SIMON AERIALS INC- REV. 10NOV., 1995 | NO.




11

K—-<——>/

Art #A11.68002E

2 4
TITLE UPPER LIFT CYLINDER MOUNTING, MODEL 4612 SCISSORS
SIMON AERIALS INC. o ovov.sms | g PLATE 11.71




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 | 04-053100 | 11.81 | CYLINDER, LIFT (Middle) 1
2 | 2220740 STRAP, LIFT CYLINDER (ref. "Y" = 13-1/2" [34.3 cm])
3 | 2212000 PIN, LIFT CYLINDER (Base end) (1-1/4" [32 mm] dia.) 1

»

i

221 1730 CLEVIS, LIFT CYLINDER (ref. "X* = 26-1/4" [.667 M])
222 3610 PIN, CLEVIS (3/4" [19 mm] dia.)
2211890 | | PLATE, LIFT CYLINDER YOKE (8" x 2-1/2" x 3/4" thick)

) &

TITLE MIDDLE LIFT CYLINDER MOUNTING, MODEL 4612 SCISSORS

"= 11.72 |SIMON AERIALS INC. oo [no




/¢—<—>/

e TN,
SN

2 4

Art #A11.68002E

TITLE MIDDLE LIFT CYLINDER MOUNTING, MODEL 4612 SCISSORS

SIMON AERIALS INC.  ccvcoomc. i | o

PLVTE 11.72




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1| 04-053000 | 11.82 | CYLINDER, LIFT (Lower) 1
2 | 2211860 STRAP, LIFT CYLINDER (ref. "Y" = 11-3/4" [29.8 cm]) 4
3| 2211930 PIN, LIFT CYLINDER (Base end) (1" [25 mmdia.) 1
SR PR

7 | 2211740
8 | 2223610
9 | 2211880

CLEVIS, LIFT CYLINDER (ref. "X
PIN, CLEVIS (3/4" [19 mm)] dia.)

PLATE, LIFT CYLINDER YOKE (6-5/8" x 2" X 5/8"

=28"[.711 M)

s

TITLE LOWER LIFT CYLINDER MOUNTING, MODEL 4612 SCISSORS
PLATE 11,73 [SIMON AERIALSINC. v |no




ft— L —>/

X

2 4

Art #A11.68002E

TITLE LOWER LIFT CYLINDER MOUNTING, MODEL 4612 SCISSORS

SIMON AERIALS INC.

REV. 10 NOV,, 1995

PART
NO.

PLATE
NO.

11.73




PARTS LIST

SEE
ITEM PART NO |SECTION DESCRIPTION QTY.

1 04-053100 CYLINDER, LIFT (3-1/2" bore, 36" stroke, 2" rod) 1
Earlier version (Cylinder is marked "BMP 55108")
Later version (shown) (Cylinder is marked "D 2920")

a | PISTON o 1

5 NUT, LOCK o
6| | | _ GUIDE ROD (End gland) . I —

8 | | WIPER, ROD o 1
9 SEAL, ROD |1
RING, ROD WEAR

14 SEAL, PISTON R
15 RING, PISTON WEAR 2

TITLE LIFT CYLINDER, SCISSORS (4612, MIDDLE)

PTE 11,81 |SIMON AERIALS INC. e swss | o, 04-053100

NO.




Art # A11.81001E

TITLE LIFT CYLINDER, SCISSORS (4612, MIDDLE)
SIMON AERIALS INC. REV. 15 MAY, 1996 TQ%RT 04'0531 00 F;\]LOATE 1 1 .81




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.

1 04-053000 CYLINDER, LIFT (3" bore, 36" stroke, 1-1/2" rod) 1
Earlier version (Cylinder is marked "BMP 8336")

Later version (shown) (Cylinder is marked "D 2921")

4 | PISTON 1
5 NUT, LOCK 1
6 B GUIDE, ROD ( ) 1

WIPER, ROD |1

8
9 SEAL, ROD !
10 RING, ROD WEAR B -

e
14 SEAL, PISTON o o 1
15 RING, PISTON WEAR 2

TITLE LIFT CYLINDER, SCISSORS (4612, UPPER AND LOWER)

PLATE 141,82 |[SIMON AERIALSINC. o ows [no. 04-053000




1
! Art # A11.81001E

TITLE LIFT CYLINDER, SCISSORS (4612, UPPER AND LOWER)

SIMON AERIALS INC.

REV. 15 MAY, 1996 I:IAORT 04'053000

PLATE
NO.

11.82




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 3549370 TANK ASSEMBLY, HYDRAULIC 1
2 | 01-103500 TANK, HYDRAULIC (14 Gal [53 L] capacity) 1
3 | 01-097800 CAP ASSEMBLY, HYDRAULIC TANK

6| 11201200 | | NIPPLE, PIPE (3/4"x 2-1/2" 1

7 | 01-081500 FILTER, BYPASS 1
8 | 01-081501 'ELEMENT, FILTER, (Spin-on, 10 Micron) | 1

06 00 BOV » O NP )

—

(6MP-6MJ 90°)
11 | 11-303000 PIPE PLUG, SQUARE HEAD (3/8" NPT)
12 | 06-216400 | 90° ELBOW, MALE 37° TO NPT (4-6 CTX-S)

L

B RED |
CONNECTOR, MALE 37° TO NPT (8-12 FTX-S)

(12MP-8MJ) 1
16 | 11-075400 PIPE PLUG, SQUARE HEAD (1/4'NPT) | 1

SRR Ematbon

15 | 06-001400

17 | 07-003023 CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5) | 4
18 | 07-062015 WASHER, FLAT (5/16") 8
19 [ 07-050015 1 NUT, LOCK (5/16"-18, Grade 5, Nylock) 4

TITLE HYDRAULIC TANK ASSEMBLY, 14 GAL. (53 L)

PLATE 54.60 [SIMON AERIALSINC.  cvowonie|no 354 9370




4—_

8

Art # A24.60001E

TITLE HYDRAULIC TANK ASSEMBLY, 14 GAL. (53 L)

SIMON AERIALS INC.  wvvnorro | neT 3549370  |for= 24.60




PARTS LIST

SEE

ITEM PARTNO |SECTION DESCRIPTION QTY.
354 5410 HYDRAULIC SUBPLATE ASSEMBLY
(For models 3020, 3715 or 4612 Scissors using Lift/ Lower

gersd

3 | 01-104401 " CARTRIDGE, LIFT/ LOWER VALVE B

4 | 01-104402 COIL, LIFT/ LOWER VALVE (12 Volt DC) 2
5 | 01-102300 _| CARTRIDGE, PRESSURE RELIEF SRR N—

07-062015 WASHER, FLAT (5/16") 4
8 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) or . .. 2
07-050015 NUT, HEX LOCK (5/16"-18, Grade5) |2

i

g

01-11; QC RE F L
12 | 01-102300 CARTRIDGE, PRESSURE RELIEF 1
13 | 07-003009 - CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2

14 | 07-060014 WASHER, FLAT (1/4" SAE) | 4

07-0
&
18 | 07-008354 CAP SCREW, HEX SOCKET HEAD
(#10-24 x 1-1/4", Grade 8) 4
01-078100 SUB PLATE, VALVE o 11

22 | 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) (6MJ-6MB 90°)
23 | 06-044400 90° ELBOW, "O"-RING TO 37° (4-6 C50X-S) (4MJ-6MB 90°)| 2

24 | 06-050000 BRANCH TEE, MALE "O"-RING TO 37°

% A o /§§

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 1 OF 6)

ZIC_)ATE 2767 SIMON AER'ALS INC- REV. 31 DEC., 1996 :gRT




23 &

Y

Art # A27.67005E

Art # AD1.B0006E

By
i

TILE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 1 OF 6)

SIMON AERIALS INC. oo o | o PLATE D7.67




PARTS LIST
SEE
ITEM PART NO  |SECTION DESCRIPTION QTY.
25 01-107700 VALVE, PRIORITY (0-30 GPM [0-114 L/ min)) 1
26 | 01-107701 HANDLE, PRIORITY VALVE 1
27 | 06-004400 90° ELBOW MALE 37° TO NPT (8 -8 CTX-S) (8MJ 8MP 90°) 1

(replaces 24-100774) | | 1
31 06-082600 90° ELBOW, MALE PIPE THREAD (3/8 CR-S) 1
32 | 06-000900 | CONNECTOR, MALE 37° TO NPT (6-6 FTX-S) (6 1

35 | 24-100775 | | NIPPLE, PIPE (3/8 FF-S) (6MP-6MP) AR.
36 | 06-021000 UNION TEE, 37° MALE (6 JTX-S) (6MP-6MJ-6MJ)
(replaces 24-100774) 1

39 | NoPart# 90° ELBOW, MALE 37° TO NPT

(6-10 CTX-S) (6MP-10MJ 90°) 1
40 07-003012 ‘ CAP SCREW HEX HEAD (1/4" 20 X 2-3/4" Grade 5) 2
44 01-106201 VALVE, PROPORTIONAL VALVE COMPENSATOR 1
45 01-106202 SEAL KIT, PROPORTIONAL VALVE 1

46 | 01-106203 CARTRIDGE, PROPORTIONAL VALVE 1

50 | 07-003007 *| CAP SCREW, SOCKET HEAD (1/4-20 x 1-1/2", Grade 5) | 4
51 | 06-309300 90° ADAPTER, MALE (8MP-10MJ) (replaces 24-100776) 4
52 | 06-077400 | 'NIPPLE (LONG), PIPE THREAD (1/2 FF-S) (8MP-8MP)

55 | 06-001300 | CONNECTOR, MALE 37° TO NPT (8-8 FTX-S) (8MJ-8MP) B
56 | 06-004400 90° ELBOW, MALE 37° TO NPT (8-8 CTX-S) (8MJ-8MP 90°)| 1
57 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 X 1", Grade5) | 2

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 2 OF 6)

:I(_)ATE 27.67 SIMON AERIALS INC- REV. 31 DEC., 1996 :(A)RT




Drive Valve

43 thru 59

60 thru 92

93 thru 115
A / % 56 /@/@Off
— R 124

@ @
@ @ @T 131
T %
= dm@h/—-— 11 thru 16 50
&B% “ \ = iﬂo%@/___, 2 thru 10 126 122
' O

17 thru 24

25 thru
42

128

Priority Valve

—
%ﬁé o
@K \1 25"
38

TIMLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 2 OF 6)

SIMON AERIALS INC. w400 0| o FLTE 27 67




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.

60| 01-109500 VALVE, DIRECTIONAL (D03) A.R.
When Stabilizers are fitted 1
w

) () L) (H10) -
Grade 8) (4 used per Directional Valve) [ AR.
63| 01-078100 SUB PLATE, VALVE (Single station. When Stabilizers are
fitted.) 1

g =X LO
66| 06-050000 | | BRANCH TEE, MALE "O"-RING TO 37°

(6 S50X-S) (6MJ-6MJ-6MB) 2
90° ELBOW, "O"-RING TO 37° (6

(When optional Side by Side Outriggers are fitted) B
701 07-008004 CAP SCREW, HEX SOCKET HEAD
(1/4"-20 x 1-1/2", Grade 8) R _ 2

@ 8

(without optional Traversing Deck)
--- FITTING (8MP) (with optional Traversing Deck)

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 3 OF 6)
PLATE 57 67 |SIMON AERIALS INC. oo o) no, |




73 73 71 With Independent
\ / Outriggers, see
Next Page
% | ~ (z@ Q !

Side Outriggers

,TOZE ©"_
91 85 \ &( '\/!/E/W’ With Side by

&
25 thru 42 /
2 thru 10
92 .9 11 thru 16

/ 116 thru 120
N 17 thru 24

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 3 OF 6)

SIMON AERIALS INC.  ccsom0. o | g PLATE  07.67




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
76| 01-108600 MANIFOLD, 4 STATION (replaces 01-101600)
(When optional Independent Outriggers are fitted) 1
77| 07-003025 | CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5)

24-100430 | PLUG (6MB) (without optional Traversing Deck)
--- FITTING (6MB) (with optional Traversing Deck)
81| 06-039800 ___| ADAPTER, "O"-RING TO 37° (6 F50X-S) (6MB-6MJ) 8

R

84| 06-076900 | REDUCER/ EXPANDER (LONG), PIPE THREAD
(1/4 FF-S) (4MP-4MP) 1
_STREET TEE (1/4 MRO-S) (4MP-4MP-4FP) 1

85| 06-074700
: R

®

%

e

88| 01-012800 VALVE, PRESSURE REDUCING
(100 to 300 psi [6.9 to 20.7 bar], @ 10 gpm [37.9 L/ min]) 1
89| 01-012801 SEAL KIT, PRESSURE REDUCING VALVE .

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 4 OF 6)

'I:léATE 27 67 SIMON AERIALS INC. REV. 31 DEC., 1996 :lgRT




With Independent
Outriggers

43 thru 59

i

VoL

25thru42’ 17 thru24

_11thru16

\ s 2 thru 10

‘Iﬁﬁ'ﬁr’/ﬁfithru 120

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 4 OF 6)

SIMON AERIALS INC.

REV. 31 DEC., 1996

PART
NO.

PTE 27.67




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
93] 01-012400 VALVE, MOTION CONTROL (with shuttle) 1
94| 06-045200 90° ELBOW, "O"-RING TO 37°
-S) (1OMJ1OMB90Y) 2

& =

o

(replaces 24-100767) 2
97| 06-072900 FEMALE PIPE TEE (1/2 MMO-S) 2
06-309300 | | 90° ADAPTER, MALE (8 2

) .

07-062015 “WASHER, FLAT (5/16") 6
07-050015 NUT, HEX LOCK (5/16"-18, Grade 5) 2
07-003036 CAP SCREW, HEX HEAD (5/16"-18 x 3-3/4", Grade 5) 1

o o

¢

107] 01-012802 CARTRIDGE, PRESSURE REDUCING VALVE | 1
108| 06-050000 BRANCH TEE, MALE "O"-RING TO 37°
(6 S50X-S) (6MJ-6MJ-6MB) 1

6-07470 TRE] : RO - - 1
112| 24-10084 FITTING, DIAGNOSTIC (PD 343) ' 1
113| 06-082500 90° ELBOW, MALE PIPE THREAD

(

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 5 OF 6)

PART

ZI(.)ATE 2767 SIMON AERIALS lNC- REV. 31 DEC., 1996 | NO.




60 thru 92

43 thru 59 \
s I
) T
5 [

a—

= e
| e —

25 thru 42

Motion Control Valve

93 thru 115

_~11thru 16

_— 2 thru 10

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 5 OF 6)

SIMON AERIALS INC. oo | v

PLME 2767




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
116| 01-107800 VALVE, MOTOR RELEASE 1
117 90° ELBOW, MALE 37° TO NPT 2
06-003500 | 4-4 CTX-S (4MJ-4MP) for 2 Wheel Drive versions

J U : ! & i i
120| 07-050015 NUT, STOP (5/16"-18, Grade 5) 1
121| 354 5420 HOSE KIT (consists of all hoses listed below) 1
122 ----- | Lift/ Lower Valve ort "IN" to Priority Valve port "CF" )

e e : i R . g : G 3 i
124 ----- Pressure Relief Valve port "IN" to Drive Valve port *
(8M3K 8FJX-8FJX90, 45" [1.15 M] long) 1
125)  ----- Pressure Relief Valve port "OUT" to Priority Valve port "EF"

) ® ®

\/ “ BIRIB
127 ----- Steer Valve subplate port "T" to Priority Valve port "EF"
(6M3K 6FJX-6FJX90L, 15" [40 cm] long) 1
128 ----- | .E’riorﬁty Valve pa@_"l@" to Drive Valve port "P"

: A g 0
130| ----- - Priority Valve port "EF* to Stabilizer P.R. Valve port "3"
(6M3K 6FJX-6FJX, 25" [65 cm] long) 1
131 .- Priority Valve port "EF" to Drive Valve port "T"
[} Pt e ! ﬂtw«\‘ T . o s _— ek N

A

133 ----- | Drive Valve port "B" to Motion Control Val
(6M3K 6FJX-6FJX, 40" [1.10 M] long) 1
134  ----- Stabilizer Valve port "T" to Stabilizer P.R. Valve port "3

R )

136 -—--- Motion Control Valve "Top" port to P.R. Valve port
(4M3K 4FJX-4FJX, 14" [36 cm] long) 1

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 6 OF 6)

:IC-)ATE 2767 SIMON AERIALS INC- REV. 31 DEC., 1996 :gHT




43 thru 59 60 thru 92

\ /93thru115
— L
1 R i R
il ‘ ‘@fo o =)
@il %l 9
B 59 \@J == <,
T & _—11thru16
T opa
_— 2thru10
ok C;@/:
O D 5
? D O @ZO
.

’ 116 thru 120

25 thru 42

135

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 6 OF 6)

SIMON AERIALS INC. .o s 0| g PLATE 0767




PARTS LIST _

SEE
ITEM PART NO SECTION DESCF

1| 354 9390 HYDRAULIC SUBPLATE #
(For models 3020, 3715 ¢
24 HP Gas Engine.)
) B¢ "

4| 07-003025 CAP SCREW, HEX HE,
5| 07-065015 WASHER, HELICAL LG

6] 01-102300

(6MJ-6MJ-6MB)

10| 06-086600 ADAPTER, "O"-RING T
(6-1/4 F50G-S) (6MB®
: . FYEL A

R e R

13 - | FITTING, 6MB-6MP
14| 06-072800 FEMALE PIPE TEE (3/4
15|  06-000900 CONNECTOR, MALE 2

18 T | FITTING
24-100430 PLUG (6MB) (withou

: -10 PLUG (6MB)

22| 06-086600 ADAPTER, "O"-RING T
(6-1/4 F50G-S) (6MB

23| 06-216500 NIPPLE, PIPE (3/8 x 1/

TIMLE  HYDRAULIC SUBPLATE, 3020, 3715, 461

FATE 27.71 | SIMON AERIALS INC.

:
!
(
——
. S ) ‘
.

Ly

a0
oy

3



3 thru 49

Art # A27.71002E

4612 SCISSORS (PLATE 1 OF 5)

PART

NEW 17 DEC., 1996 | NO.

TITLE HYDRAULIC SUBPLATE, 3020, 3715,

SIMON AERIALS INC.

27.71

PLATE
NO




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
HYDRAULIC SUBPLATE ASSEMBLY (continued)
24| 01-246800 VALVE, HOLDING (Lift cylinders)
(includes cartridge and coil) (was 16-800328) 1

28| 06-003500 | 90° ELBOW, MALE 37° TO NPT (4-4 CTX-S)
(4MP-4MJ 90°) 1

29| 06-076900 NIPPLE, PIPE THREAD (1/4 FF-S) (4MP-4MP) 1

2

8 Vi

(4MP-6MJ 90°)

1
32| 01-109300 VALVE, DIRECTIONAL (Lift/ Lower) (D03) 1
33| 01-109301 _COIL, LIFT/ LOWER VALVE (12 Volt DC) 2

B g ST a

(#10-24 x 2-3/4", Grade 8) I 4
37 01-109500 VALVE, DIRECTIONAL (Drive Forward/ Reverse) (D03) 1
38| 01-109501 _ 'COIL, DRIVE VALVE (12 Volt DC) 2

(marked "CP700-2L-B-0-15D") .
42| 01-105402 CARTRIDGE, PROPORTIONAL FLOW VALVE

s . "

(#10-24 x 5", Grade 8) 4
45 01-109400 VALVE, DIRECTIONAL (Steer) (D03) 1
46| 01-109401 COIL, STEER VALVE (12 Volt DC) 2

e AL

49| CAP SCREW, HEX SOCKET HEAD
(#10-24 x 1/2", Grade 8) 4

TIMLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 2 OF 35)

:IC.)ATE 27 71 SIMON AERIALS INC. NEW 17 DEC., 1996 :I(;RT




Art # A27.71002E

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 2 OF 5)

SIMON AERIALS INC.

NEW 17 DEC., 1996

PART
NO.

PLATE
NO.

27.71




o i -

PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
HYDRAULIC SUBPLATE ASSEMBLY (continued)
50 --- VALVE 1
51| 06-30440 ADAPTER, "0"-RING TO FEMALE NPT

54| 06-001300 CONNECTOR, MALE 37° TO NPT (8-8 FTX-S)
(8MJ-8MP) 2
55| 06-216300 | ~90° ELBOW, MALE 37° TO NPT (4-8 CTX-S)

8
90° ELBO
(4MB-4MJ 90°)
CAP SCREW, HEX HEAD (5/16"18 x 2", Grade 5)

(4 C50X-S)

—

_ 8 g5 8 : - ) el X
62| 01-012800 VALVE, PRESSURE REDUCING (100 to 300 psi
[6.9 to 20.7 bar], @ 10 gpm [37.9 L/ min)) 1

UCING VALVE 1

63 01-012801
: .

SEAL KIT, PRESSURE RED

66| 06-039600 ADAPTER, *0™-RING TO 37° (4-8 FSOX-S) (4MJ-8MB) | 1

67| 06-086800 ADAPTER, "O"-RING TO FEMALE NPT (8-1/4 F50G5-S)
(BMB-4FP) ) 1

(4MP-4MP 90°) ; 1
70| 06-074700 STREET TEE (1/4 MRO-S) (4MP-4FP-4FP) 1
71 ]

e

24-100842 | FITTIN

G, DIAGNOSTIC (PD 343)
e X g C3

(4MJ-4MP) o o 1

TIILE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 3 OF 5)

"o T= 27.71 |SIMON AERIALS INC.  cvvosc | N0




Art # A27.71004E

Motion Control Valve

T~ 50thru 73

- D%

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 3 OF 5)

SIMON AERIALS INC. oo o | oy PLATE  27.71




PARTS LIST
SEE
ITEM PARTNO |SECTION DESCRIPTION QTY.
HYDRAULIC SUBPLATE ASSEMBLY (continued)
74 01-109500 VALVE, DIRECTIONAL (D03) A.R.
%hen Stabilizers are fitted 1

76| 07-008354 CAP SCREW, HEX SOCKET HEAD (#10-24 x 1-1/4",
Grade 8) (4 used per Directional Valve) A.R.

77| 01-078100 SUB PLATE, VALVE (Single station. When Stabilizers

R b i o

79| 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 2
80| 06-050000 BRANCH TEE, MALE "O"-RING TO 37°

(6 S50X-S) (BMJ-6MJ-6MB) - 2
; IR =2 ‘

(6MB-4FP) - e

83| 16-101310 MANIFOLD, 2 STATION
(When optional Side by Side Outriggers are fitted) 1

86| | FITTING | S 2
06-079600 PLUG, HEX SOCKET NPT (1/2 HHP-S) (8MP)
(without optional Traversing Deck)

o

£

it

88| 06-004100 | 90° ELBOW, MALE 37° TO NPT (6-8 CTX-S)
(8MP-6MJ 90°) 1

89| 06-071000 REDUCER, PIPE THREAD (1/2 x 1/4 PTR-S) (8MP-4FP) | _ 1

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 4 OF 5)

EIE)ATE 27 71 SIMON AERIALS INC. NEW 17 DEC., 1996 :lgRT




Next Page

87 87 85 With Independent
\ / @/ 86 Outriggers, see

%
106 99 L @i/ S84 With side by

B Side Outriggers

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 4 OF 5)

SIMON AERIALS INC. oo o0 | g FLTE 2771




PARTS LIST
SEE |
ITEM| PARTNO |SECTION DESCRIPTION QTY.
HYDRAULIC SUBPLATE ASSEMBLY (continued)
90( 01-108600 MANIFOLD, 4 STATION (replaces 01-101600)
(When optional Independent Outriggers are fitted 1

94 | FITTIING | 2
24-100430 PLUG (6MB) (without optional Traversing Deck)
e V .. FITTING

(

6MB) (

Ed

with optional Traversing Deck)

97| 06-086600 ADAPTER, "O"-RING TO FEMALE NPT (6-1/4 F50G-S)
(6MB-4FP) 1

98| 06-076900 REDUCER/ EXPANDER (LONG), PIPE THREAD

101| 06-086800 ADAPTER, "O"-RING TO FEMALE NPT (8-1/4 F50G-S)
(8MB-4FP) 1
102| 01-012800 VALVE, PRESSURE REDUCING (100 to 300 psi

TR SO

5

o _ : G |
105 06-044700 90° ELBOW, "O"-RING TO 37° (6-8 C50X-S)

(8MB-6MJ 90°) 1
106| 06-048500 | |  RUN TEE, MALE "O"-RING TO 37° (6 R50X-S)

109| 07-003026 CAP SCREW, HEX HEAD (5/16"-18 x 1-1/4", Grade 5) 1

110 07-065015 WASHER, HELICAL LOCK (5/16") 1

111[ 06-092200 , REDUCER/ EXPANDER (20-12 F50G5-S) (20MB-12FB) 2
: A : RN : 50 ‘ =4

i i

Sl

06-003500 " 4-4 CTX-S (4MJ-4MP) for 2 Whe

el Drive versions
06-003800 6 CTX-S (6MJ-4MP) for 4 Wheel Drive versions
115| 07-003025 CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5) | 1 |

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 5 OF 5)

::I(-)ATE 27-71 SIMON AERIALS INC- NEW 17 DEC., 1996 :lgRT




With Independent
Outriggers

113

107 thru 112
74 thru 106

Motor Release Valve

TIMLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 5 OF 5)

SIMON AERIALS INC.  cviocc oo | o PUTE 2771




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 DECAL KIT, 4612 Scissors (Not available. Order decals
individually.) 1

4| 10-130000 DECAL, 'DANGER" (*Electrocution . . .")

2
5 10-130300 DECAL, "DANGER" ("Keep away. Pinch points will . . .“) 4
6 | 10-130700 DECAL, "'DANGER" ("Stand clear. Outrigger contact . 4

R

10-265300 “REGULAR GASOLINE ONLY" (Obsoléte style Some
earlier versions were labelled 47-100225.)
10-151100 "DIESEL FUEL ONL " (with optional Diesel engine) o

11| 10-228800 DECAL, "BRAKE VALVE" (optional style) B
12 10-228700 DECAL, "BRAKE PUMP" (optional style) 1
13 | 10-144500 DECAL, "MANUAL BRAKE RELEASE . .

47-100107 "~ With foam filled tires (replaces 47-215359)

15 | 10-209400 DECAL, "TIGHTEN LUG NUTS TO 90 FT./LBS." 1
16 | 10-232600 | | DECAL, RELIEF VALVE ("Use RV3 .. .inside-outnose) | 1

19 | 10-266000 | PLACAF{D\GROUND CONTROL
(Later version. Replaces individual decals, below) 1
20 | 47-100224 DECAL, "EMERGENCY STOP SWITCH'jV(obsovlga}”g) - 1

. $ a
22 10-205100 PLATE "HIGH RANGE/ LOW RANGE“ (obsolete)
(if so equipped) 1

TITLE DECALS, 4612 SCISSORS (PLATE 1 OF 3)

:|I6ATE 9977 SIMON AERIALS INC- REV. 05 DEC., 1996 zgRT




{ PLATRORM KXTENBION CAPACITY |
{500 LBS. (225 kg);

I\I

|

EMERGENCY
LOWERING
VALVES

Left Side Decals

TITLE DECALS, 4612 SCISSORS (PLATE 1 OF 3)

SIMON AERIALS INC. oo o0 | g "UTE 09,77




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
23 10-225800 DECAL, "PLATFORM/ OFF/ GROUND" (obsolete)
(some earlier versions were labelled 10-122100) 1
24 10-259100 DECAL, "EMERGENCY LOWERING VALVES. . ."

¥

e D

10-265700
10-265800
10-232400

26 | 10-025000 DECAL, "IN SWITCHING FROM GAS TO PROPANE . . . 1
27 10-270700 PLACARD, PLATFORM CONTROL (For current versions.
Earlier vergjons had informg}ign printed dir;g\cg'y%on\bgg_( 309,).m, 1

10-279800 For electric powered versions with optional side by side
outriggers, but without optional traversing deck
10-280000 | | For engine powerep versions wjth optional side by side

S

with optional travérsing dec
10-280200 For versions with optional independent outriggers, with

ng deck

;1)

or without optional traversi

BN \/ e

semasanntass 5

Mounts over "Choke" toggle.) S 1
32 DECAL, "OUTRIGGER, UP/ DOWN" (current version) 1
10-270300 , when one outrigger switch is fitted

i i : : ‘ A ’v :we .‘ v i & i o ,,\» SEsl e
34 10-270600 DECAL, "MACHINE IS NOT DRIVEABLE .. ." (current) 1
35| 47-101266 DECAL, "5. IF OUTRIGGERS DROPPED ... " (earlier) 1

TITLE DECALS, 4612 SCISSORS (PLATE 2 OF 3)

:I(_)ATE 99.77 SIMON AERIALS lNC. REV. 05 DEC., 1996 zgRT




1250 LBs. (560 kg) —

39

P
L
TRAVERSING DECK

4 ENGINE
fl | ouT O N CHOKE SPEED
)

R

M|

38

PLATFORM CAPACITY et I~ T
1250 LBs. (560 kg) 36 46— Z
(40CCUPANTS) ., %

I

R

43 | = -e‘A = w
_& B _ 44
20 19 8 -

o
\ e (¢
wr| SF
uFT
RANGE Om =
Low
LOWER | | panGE

VEHICLE

EQUIPPED WITH
FEQUIPED WITH ELECTROCUTION ‘o
TOWING AT SPEEDS [T e shorssia | ‘{
* NEAR

OVER 10 M.P.H. MAY

CAUSE
HEAT BUILDUP.

/ ; / T e 4
14

Right Side Decals

TITLE DECALS, 4612 SCISSORS (PLATE 2 OF 3)

SIMON AERIALS INC.  cooomc.ims | in PLMTE 99.77




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
36 | 11-228900 DECAL, "TRAVERSE PLATFORM, IN/ OUT" (current) 1
37 11-201300 DECAL, "TRAVERSING DECK, IN/ OUT" (earlier version) 1
38 _ D%CAL,PLATE@Q?BM CAPACI'I'%YW(Iarge) 1

O

QHOUL O CH
39 | | | DECAL,PLATFORM CAPACITY (small) 1
10-230400 "1250 LBs (560 kg)" (with standard deck)
10-148900 1000 LBs (45@@0 kgz" with rollout or traversing deck)

OF 0)

R

42 | 10-272600 DECAL, "CAUTION" ("Safety belt lanyard . . .") | 2
43 | 10-083000 DECAL, "SIMON" NAME (4" [102 mm] high, Black) 3
44 DECAL, MODEL (for "RT" versions only) 2

46 | 10-131900 DECAL, SIMON "S" LOGO
(Orange/ Gray, 9" [229 mm] wide x 13-1/2" [344 mm]) 1
47 10-121600 DECAL, "MADE IN U.S.A." 1

4

i VR %ﬁg B R

10-213000 Cream stripes (used with sdfﬁ&é optional color schemes)
49 10-069900 TAPE, SAFETY STRIPE (Yellow/ Black diagonal stripe)
) L AR

C)

TITLE DECALS, 4612 SCISSORS (PLATE 3 OF 3)

:I(_)ATE 9977 SIMON AERIALS INC- REV. 05 DEC., 1936 :?)RT




38

PLATFORM CAPACITY

1250 LBs. (560 kg)

(4 OCCUPANTS) .

20

q

uFT RANGE
Low

Lower | | e

O (o

1250L8s. (560kg) —

39

N
N

Xl

RT

_— 7

DownN
1 5 ~
= Qw Q%
R ‘mmmm
Lour T
" # il rriversnooeex
Al A
ENGINE
YOO | our O IN CHOKE SPEED 30
R o " o o
X X st
En M O 9 9
\ 3 6 T o
T /ADANGER
W] 5
in AA
L-‘l
5 \_‘
\\ s I§ 12_|
GASOLINE ©)
ONLY HYDRAULIC
o FLUID ONLY,
Q A DANGER
O
e
L
]
Tn:;rg:gx ,_—Lrlﬁ_gg S THIS VEHICLE 4 DANGER
o E£QUIPPED WITH w )
FOAM-FILLED TIRES. ELECTROCUTION o
TOWING AT SPEEDS THE KACHIE S NOTISUATED |
OVER 10 M.P.H. MAY
/ CAUSE EXCESSIVE " Non e \nison” \[
HEAT BUILDUP. wour
« DEATH, e \

_—6

16

. Right Side Decals
TITLE DECALS, 4612 SCISSORS (PLATE 3 OF 3)

SIMON AERIALS INC.

PART
NO.

REV. 05 DEC., 1996

PLATE
NO.

99.77




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 DECAL, "SAMSUNG" LOGO 1
10-274300 140 mm (5.5") high x 385 mm (15.2") wide
10-266600 152 mm (6.0") high x 417 mm (16.4") wide
y
TITLE

DECALS, SAMSUNG (SPECIAL)

SECTION 09 | prate NO. 99 | PaGE 01

REV.  |DATED PART
= 30JuL, 1996 |NO.

Simon Aerials Inc.
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172




Simon Aerlals Inc. TITLE
10600 West Brown Deer Road DECALS, SAMSUNG (SP EC'AL)
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
PART REV. | DATED SECTION | PLATE NO. | Pace
24 Hr (Machine) 414-362-8280 -
Fax 41(4-355-3172 NO. 9 9 . 9 9 O ]

30 JUL., 1996




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

